
3NEEDLE CYLINDER BED

INTERLOCK STITCH MACHINE

ur2500

MODELS

vT2500 vT25r 3

Parts List

g

c

I

p1 nffiL SEWilÊ tttilffiilE ilfï,CL.,ffn



Contents WR/t-'y t) z 1.. ØHfr
zo))\-'yUZl=ltW2513-l4BL,l56L,.l64L-34KäEAE1)l,t¿U<4-71-ã.IFÑ.t <r,rtl.
rFE I - I 2l¿ f,tE^ 17 )Vã="¿#.1, z t,r *q.
rFE I 3 -ü ) T1 )r. lfffi*Ë+ ãã¿#tU < L\ * l"
/(-'y ! Z l'.í¿Ed#ê lt<ut6h--Øt)tft8æx tllã xtpããf.tt 1.,<t\*T"

M|SCELLANEOUS COVERS (1 ) àrì-ffi1ç 11 ¡ 1

MISCELLANEOUS COVERS (2) htt-791¡ çr, 2

MISCELLANEOUS ÏH READ EYELETS ñËFS{n 3

MISCELLANEOUS BUSH INGS )'y !:-Hfñ 4
Ë¿ãú)ËËEÆ (Parts No. ú)Bf l-Ë-¿äð'"<ur:Ff.)
t I Èigø,¡t-v ! z l--l¿ñ u(.âEäFð?r./¿ËßffiãFtþ uz ur¡¡ç.

t I ÊrtlEParts No. &(l+ )ÆØfrt'lf
a ÈÍEøit-y u z l--l¿füt <.âEËlnéh"f¿Eßaqa&.ö-.Î)|,ãtÞt-< u\*l.
Ëßfi;Ètú)lrfrø ðilË
* z0))\-,y, z l-.t¿ã=¿êlðtr¿<ur âÈßFaã ðÈtd)lHlt. Parts No.(f|Jzút'. 43000.lS)TtìlFrr ut

To
* oo95o27 Øtãà8.0095027X1t95027T ¿ÈxTð ur"

* 17 l:-71fi0)ÈtØlHú*ffi#¿Fä äfôf! òtlTð t"t"

MISCELLANEOUS CRANKSHAFT È+ÉF€,m 5

NEEDLE BAR DRIVING MECHANISM r+++r#+Ë b

SPREADER MECHANISM ffiU f,ttV-r{ffitË 7

PRESSER FOOT MECHANISM ++r#+Ë I
LOOPER DRIVING MECHANISM /1,-tiffi{f; I
FEED DRTVTNG MECHANISM (1) iÉu#+Ë (1) 10

FEED DRIVING MECHANISM (2) rËU#+Ë (2) 11
/J fÐ'. ¿ 0) ) \-'y r,J z l-- Ø E¿fr +rF út. È{R ú¿ i. D Aæ_¿ NL âtããh\ b D *T ø -e ð 7 4<T ð u r.

LUBRICATING MECHANISM fÊ'tÉFË11"# 12

W 251 3-34K,W 2513-34T EXCLUS IVE PARTS t)rî)v+ÆÉßfr 13

!lrI25OO-44H EXCLUSIVE PARTS t)--1)v+ÆËßft 14

THREAD STAND ftüâ 15

How to use this Parts List ACCESSORTES (1) 7, þ+, r.J F*1{n ( 1 ) 16

ACCESSORIES (2) 7 , þ+t t) ?Ål*, ( 2) 17
The illustrations on this Parts List are drawn on the basis of VT25.l3-148L,156L,.l64L-34K,

The items from No.l to No.l2 contain the standard model.

The following items included No.l3 contain the submodel and Devices.

The dimension of Collar on this Parts List shows lnside diameter X Outside

diameter X Width.

ACCESSORIES (3) 7tþ+l,.JFf{a (3) 18

WARNING LABEL ÊÈ= xtv 19

LIST OF MAIN SPARE PARTS ÈæÊßfr,.J 1 F 20

INDEX #El 21

Explanation of Marks (marked at the Side of Part No.)

[ ] means this part is changed from the previous Parts List.

lnside of [ ] shows the previous Part No. and the shape of screw or the like.

a means this part and model is added to the previons Parts List.

How to place an order for the parts

* When placing an order for the parts from this Parts List, please clearly state the Parts

No. (e.9.43000.l 5) which you require so that we can deliver the correct Parts to you.

* When the Part No. is "OO95O27", please place an order for the part by showing "0095027"

or"95027".
* When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.



11 MTSCELLANEOUS COVERS (1 ) /:rì-¡g¡4 11¡37

36

s¿--€i 30

32

31

25

28

à.

a

Ref.No. Parts No. Description
El.Þtrtr€ Amt. Req

1 4300070 Arm Top Cover 7-t^.tfut-
9- 4 2 1 1 0045 Screw(M4-0 .7x12\ É?.) 12

2 7-l'L)tt l-r{v*>
1

3 4300007 Arm Top Cover Gasket

4 0068011 Oil Sight Window t4 )vrc=ãEÆ.

5 4300046 Needle Bar Guard

6 1 10012 Screw( M4-0.7x5) É?.i 3

7 4300071 Head Cover E# 1

8 4300009 Head Cover Gasket É#r t v*2
9

10 4300042 Eye Guard Holder 74)ì- Fq!,fifF

11 170044 Screw(M4-0 7x7\ rt?.i
12 000425 Washer Dv2+
13 0060176 Eye Guard 7.()ì- l:
14 004236 Screw(3/32-56x4.2) È?.i
15 4300004 Oil Reservoir iü*.,
'16 4300005 Oil Reservoir Gasket ìü'H.Tt t v* )
17 120016 Screw(M8-1 .25x20) É?. i
18 0037679 OilGauge t4 )vl-)
19 005075 [005076] DrainHoleScrew(3/8-24"8)[3/8-24x8] tÉ+h+?'t
20 0020137 100324211 O-ring( P10) 0 t)>l

21 009977 Screw(M6-l x25) r?. )
22 000010 Wave Washer ìÈ.D'yi +
23 4300072 Rear Cover 1A)tt \-
24 430001 1 Rear Cover Gasket 1kfut-t tv* )
25 4109410 Model Plate 4frrE
26 000726 Rivet É,,( fE

27 4300058 Seal Plug
:t+,a
Ëtr 1i

28 4300057 Seal Plug ãåfâ

29 2049401 Serial Number Plate TMÊJV_F
30 4300062 SP Device, C. Set SPHË (f.E)

31 4300063 SP Container sP 5>t
32 310130 [4300065] SP Felt SP 7-./t, l-

33 4300064 SP Container Cover sP 5>' *^

34 3500014 [0093864] Seal Plug =+.tañtr 1i

35 '120009 Screw(M4-0 .7 x12) ú?. i
36 4300718 SP Eyelet SPftË

37 1 10048 Screw(M4-0 7x10) ?.)

Note : Order for Model plate must be accompanied by model designation (including symbols of gauge and device).

s+r+r'- ]:' 14
/l

¡

I

I

I

I

v

1

1

1

g-6
I

223
24

25

5

I

1

35

J
I
1

I
7 29 26

a'(
'l

o
1

4

1

1

v

20

{

17
1!s

k*-
tr_

2

10
22

\ \s /;r/'Il-tt'

a
12

11 t--

s
2

I

T-
14

1ô
1

1

13 19

A
Iê

2ê

."'r''
I

I

I

I

I

(
I

I

22- @

211 P
15



2 MTSCELLANEOUS COVERS (2) /lu ì-¡g¡ç 12 ¡ 2

21 Ref.No. Parts No Description
trr .ÞtrtrÊ Amt. Req

26 1 4300073 cvl inder Top Cover 2t)>îLtu\- 1

22 È?. i2 190077 Screw(M4-0.7x10) I
26 3 000924 Seal Plug =+.haõE ît

24 4 4300013 Cylinder Top Cover(lnner) '>t)>F 14/:rì-
5 4300014 Cylinder Oil Defender >U>9$hiü/:rì-3022

r35'--_ g

6 4300015 Cylinder Front Cover '2t)29ffi)tt\-
33

'18

7 31501 19 Cover Latch Spring ht\-1y7,¡¡-
24 r?.)1 I 1 10033 Screw(M3-0.5x6)

29 I 4301042 Fabric Guide(Left) frr'l F'(Ë)

o

10 1 1 0029 Screw(M3.5-0.6x6) r?. i 2

ô 7
2518'rr 11 4301 043 Fabric Guide(Right) frr'r F'(Ë) 12 I

b

,18

h,\v'

9
36

12 4300034 Cylinder Front Cover Pin >')> ì'ffih,' ì- É ) 2

,z' 34 39

À
13 0068206 O-ring(P4) 0 t)>1 2

Vt

14 160001 Screw(M4-0.7x4) È?. ) 4
w-32\ l/

::l

15 0020271 Thead Chain Cutting Knife 7-4 !h'y9 1

-" 
Y-'-

b

-t 16 110038 Screw(M2.5-0.4x4.5) È?. i 1

135

I

17 4300057 Seal Plug EËIî

1

7

3

31 18 4300058 Seal Plug =++ÀõE î-tø 8
29 19 190036 Plug Screw(¡{i14-1x4\ J-t'+)

28'r
35

25

¿

24
\
37

'Y
39

27

20 4300059 cap *+'v J
|-

21 4300079 Bearing Cove(Small) ¡^7t)>l)rrl- (tlt) 3

22 110048 Screw(M4-0.7x10) r?. i 18

23 4300077 Lateral Belt Cover IË^lt,l-J:r ì-
25

¿
24 4300025 Bearing Plate(Small) ^7t)>|'frr 

(4r) 4

24

26,..--..,

5

25 130007 Screw(M4-0.7x 10) rL?.) 15

g-2 23 26 4300023 Bearing Cover(Small) Gasket ^Tt)>ìhr 
l- (4r¡ t\v*> 4

3I

47?
çr

27 4300076 Vertical Belt Cover( Lower) fftAtt, F/:rì-i5; 1

28 4300024 Bearing Plate(Large) ^7 U>ì'+qr (t) 1

29 4300021 Bearing Cover(Large) Gasket ^7 
t)>t)ùzl- (t) t f'v*2 2

30 4300074 Vertical Belt Cover(Upper) ftft^ tv l-'/:r ì- 1a¡ I

,t

\
25

31 4300075 Vertical Belt Cover(M iddle) fff^,rt, l'.år ì- (4)
39 32 110013 t 1 1 00121 Screw(M4-0.7"8) [M4-0.7x5] lI?.) 4

20T
22

22 33 4300078 Bearing Cover ^7t)2i"ht\-21 34 110045 Screw(M4-0 .7x12) rL+) 3

35 4300056 Seal Plug =++aõtr 1i 5

36 190015 Screw(M14-2x6) r?.) 1
10

b
37 1 10016 Screw(M4-0.7x 15) it?. i 3

T
10

38 00365'18 Seal Plug ãÊlâ I
o

01 -C Y

9
19?

38

?
17

13

fl
4

12

12

g-14

39 001123 4 Washer 2 v'2r 28



3 MISCELLANEOUS THREAD EYELETS ñËH,m 3

Ref.No. Parts No Description
E.þtrtrÃ Amt. Req

67 8 I 1 0024084 Thread Tnesion SPring CaP lft-;lÃ+t ì?-*¡rv7(r) 5

12
2 0024083 Tension Sp flng Bushing /¡<--aÍÃ7Tv F'E Uitt 5

16 3 0030255 Tension Sp ring (Needle lf-#tÍt ì?-($+) 3

2

À

11 4
4 0080705 Tension Spri ng Lift Washer /r-aß+t ì+qt 5

5 6Z 5 0090071 Thread Tension SPring Retainer lt¡-lEtÍt ì?.*rv7(T) 5

Á 66
I I

6 00311,11 Tension Disc ft;]fl+m 10

7 4300708 Tension Disc Eyelet ftËif;l+â#Ë 5

\ 15 I '190095 Tension Post ñ-ËJEl+f+ 5
13 17 Ib- 18 I 4300707 Tenshion Disc Separator Pin tfttiÉ.t+F>Ë> 5

14 10 100003 Nut tvF 6

Pg'P@@
) L J ] J

19
11 0032952 Tension Spring(Loo per) l¡-;FtFt ì?- (lt,-r {) 2

12 0068202 Retaining Ring 7F,yJt)>t) 2

6 I 13 4300705 Tension Release Shaft #f*/ +È 1I 10

ô
14 4300709 Tension Release Bushin l¡l#.1)'v2 t 2

6PYlis
15 4300710 Return Spring Flrì?r 1

16 4300706 Tension Disc Separator fttÉ., ffi 1

33 22 9 17 120008 Screw(M4-0.7x8) r.?. ) 3

10 18 4300702 Thread Guide Plate ftRÉ+F 1

20 9- ro
'P

?
19 4300711 Tension Post Support lñã,El+â 1

g-21
14 20 120010 Screw(M6-1x10) É+) 3

! 12

66 21 000425 Washer 2y!+ 5

31 22 120009 Screw(M4-0 7x12) È?. i 2
31--€

*)
23 000015 Nut fv 1.. 1

31---€ 67 65
24 009770 Screw(M4-0 .7x12) É?. ) 2

tr 25 000538 Washer '),y!+ 2
65

Tension Release Lever l#Érffi26 4300704
Tension Release Lever Connector ftfËrìÉfËlF 1ó /^ 27 4300703

I .'
I .'

I .'

--t' "" 
62

28 170048 Screw(M5-0.8x5) r?.) 1

74

$

37

29 4300712 Connecting Plate ñ;JElf âHl'f.jtF 1

4 30 4300713 Needle Thread Eyelet(Rear) t+ñË (å) 1

a 64

63 31 110012 Screw(M4-0.7x5) rt?. t 6
Ep- 61 32 4301 186 [4300 7151 Needle Thread Eyelet(Middle) Ê+#Ë (+)

íl
U

o 33 4300720 Needle Thread Eyelet(Front) s+ñË (Êt)

ø 34 I 10001 Screw(M4-0 .7x5.4\ rt?.i 2

35 4300717 Holder ô+tÊl*,.,q!{i+E 1

36 110002 Screw(M3-0.5x5) É?. i 3
58 37 4300719 Needle Thread Strike-off Pin t+frffi,., 4

(

1V&
I

42

C
Screw(M2-0.4x3.5) r?. i 438 1 10023

o 53 39 4300725 Top Cover Thread Take-up Eyelet Êfi Uftf* UftË 1

41
\t ¿

Needle Thread Guide fr+/È9., 1

o I
72 't

45 ?Y
45

s

Â

a
\ø
I
I

I

\

a

Þ

\{

34

40

36

,)

50
52

21
51

54

40 4300714

Ref. No. 4L to 77 See the following page.



3 MISCELLANEOUS THREAD EYELETS ftËFf t-# 3

Ref.No. Parts No DescriPtion
E]þtrtr8 Amt. Req

2

J

11 6 7s
d I 41 130021 Screw(M4-0 .7 x4-3\ É+i

12 42 3500247 Top Cover Thread EYelet Êftr.J4.FlÐÍftË 2
16 43 290036 Tension Post ft-ÊJEJ+f*

44 4300726 Top Cover Thread Guide Êfi'JlÉ*É¡2

J

11 4 5 6 7B

Á òó

I 45 110009 Screw(M4-0.7x8) r?.i 3

46 0037108 Top Cover Tension Disc 4'FldTm 4

47 0035813 Top Cover Tension Spring Êfi UñãJEl+/l+

13 d
\_1

15
-¡ 48 000361 Nut t'v F

' -b_
18 49 4301226 132000421 LooperThread Eyelet /t,-itftþ 1

14 50 4301129 [4300733] Thread Take-up Eyelet Holder /r ÅftËff1.i+F 1

Pqw@@til] J

1 9

51 170044 Screw(M4-0.7x7) lt?.i 1

52 000010 Conical Spring Washer llllr ì?.'),y! + 1

6 I 53 300028 Washer Dv2+ 1I 10

ó
54 4301133 t43007301 Thread Take-up Cover )t J^ht \- 1

nlt23
22

55 1 10002 Screw(M3.5-0.5x5) rt?.i 2

56 31501 19 Cover Latch Spring fut-1vTt\1.
33 9

10

57 110030 Screw(M3-0.5x2.6) rf?.i
58 000012 Nut t'v F 1

20 *rog-21
-r

67

'P.q

14 ttz

59 1'10033 Screw(M3-0.5x6) lt?. t
121

@b
60 4301205 [430073 7l Looper Thread Guide Iv-¿{ñRÊl I

61 110050 Screw(M3.5-0.6x4.5) it?. i 1

31 62 4301202 [4300734] Thread Take-up Eyelet hJ^ftÉ 131- d 63 110008 Screw(M4-0.7x5) É?. ) I
30 è 29..- o,

J 65 64 4300751 [4300750] Looper Thread Take-up )v- t \ft--JÃ+ù L 1n ,/, \ tr
I

I

I

I

I

65 160003 Screw(M5-0.8x5) r?. i 2
65

hJ^)tt ì- (lå) I66 4300731 Thread Take-upê ¿>é 67 340064 Pin

o." 68 4301224 4 Looper Thread Eyelet(Rear.Upper) Jl,-r{ftþ Gâ.' L)
74

$
69 4301225 4 Looper Thread Eyelet(Rear .Lower) /r,-riftË (1k'T)

4 60 70 110035 4 Screw(M4-0.7x10) È?.i 1

"r a
63 71 4300061 Synchronizer Positioning Pin ,Êi>=tË> 1trl %- 61 /t,-r{ftþ($) 172 4300740 Looper Thread Eyelet(Middle)

-\ 73 4301204 [4300743] LooperThread Eyelet( Front) /1,-riftþ(ffi¡
ø 74 160001 Screw(M4-0.7x4) rf ?.i 2

t 75 170042 4 Screw(M3-0.5x5) lI?.i
76 0032426 4 Looper Thread Retainer Spring 4t-JÈl Êrì?- 1

58
1

( (,

o

41 \-a I
72

45

4
?T

0

\-o

/,i

4-

a

\
I

I

34

40

36

50
52

21
51

54

77 3500247 4 Looper Thread Eyelet Jt,-t {rltffi74g



4 M ISCELLANEOUS BUSH INGS )y2=?ÅlR 4

19 Ref.No. Parts No. DescriPtion
tr¡ÞtrFfl Amt. Req

1 4300028 Needle Bar Oil Defender s+++rÉÉ7 1

2 120001 Screw(M4-0 .7x14) lI?.t 4

3 4300328 [0077300 I OilSeal t4)vi-)v
4 4300221 OilSeal tl tv2-tv
5 3204020 OilSeal t1)Vt-)V
6 4300501 Presser Bar Bushing ffi-tF)y!='
7 4300503 OilSeal t4 )v>-)v 2

I 4300507 OilSeal tl tv>-tv 2

I 4300506 Presser Bar Guide(Lowe r) ffirl+æ6(T) 1

10 3204021 OilSeal tl tv>-tv 1

11 120009 Screw(M4-0 .7x12) É?.) 2

12 4300255 [3200061] Spreader Shaft Bush ÊfiU*ú7v ):(t.) 1

13 4300256 Spreader Shaft Bushing(Lower) ÊfiUSü7v 2¡-(T) 1

14 4300216 Needle Bar Rocking Shaft Bushing tit4lEU$ü7vlr 2

15 160039 Screw(M5-0,8x8) È?.) 4

16 2100098 Control Lever Shaft Bushing Ë'JãJ¡lÊfit,rt-Êfi)vit 1

17 4300307 Looper Rocker Shaft Bushing )v-t\ffi'1ftffi)Y!t 2

I 18 '160003 Screw(M5-0.8x5) È?.) 2

19 4200141 OilSeal tl tv'>-tv
20 4300524 Lifter Lever Bushing(Left ) früA14ü)'v2t(E)

21 4300525 Lifter Lever Bushing( ffi.rlÐîflü)v!t(ã)
22 4300483 Pushbutton, C. Set Jv!:-fr5>l.f¡8)
23 4300484 Pushbutton Pin Jv2=frî2ffi
24 0068517 Pushbutton Spring J'y2=¡f'9>t\? I

25 4300485 Pushbutton Sleeve J'y2tfr9>z.t)-) 1

26 2100861 OilSeal t4 )v>-)v 1

27 000399 Washer 1'yi+ 1

28 0033024 Retaining Ring 7l-'yJt)>t)' 1

29 0077301 OilSeal t1)vi-)v 2
2 30 4300302 Looper Shaft Bushing(Fro nt) )v-ttiflü)v )r(Ëîl)

31 4300330 Looper Shaft Bushing(M iddle)Unit t,-t\hü)v )r(F)(lE) I

32 4300306 Looper Shaft Bushing /u-r{$Sf'y !t(1h) 1

33 4300305 Looper Shaft Bracket )v-t\fifi)2V2¡ 1

34 '1 1001 1 Screw(M5-0.8x 10) r?.i 2

35 4300468 Feed Bar Shaft Bushing(Left) Ë'J$ü7v 2t(È) 1

36 4300469 Feed Bar Shaft Bushing(Right) ËU$É7v !t(Ë) 1

37 4300467 Feed Bar Block(Front) Shaft Bushinq(Riqht) ñÊfi þü)'y2t(Ë)
38 4300470 [4300466] Feed Bar Block(Front) ShaftBushinq(Left) É,8fiËÍ$ü7v )t(E)
39 0077269 Oil Seal t4 )v>-)v
40 4200141 4 OilSeal t4 tv>-tv

22

29

41 4300526 Presser Bar Liftinq Com Bushing tläîvt\-ffi)v2=



5 M ISCELLANEOUS CRANKSHAFT È+ÉF$ffi 5

Ref.No. Parts No. DescriPtion
E.ÞtrtrÊ Amt. Req

1 43001 t0 Pulley J-t) 1

2 009740 Screw(M6-1x10) r?. i 2

3 4300119 Adapter ^7t)>r':Ë..,
4

4 160004 Screw(M6-1x4.8) rå) I
5 43001 '18 

[43001 221 Ball Bearing(42x2}) if'- )V^7 t)>ì 2

<' r'
6 4300108 Timing Belt t 1=>r) 

^)rF
1

X
\> 7 4300106 Main Shaft Timing PulleY(Lower) È4Å51=>ìJ-U(T) 1

8 4300103 Ball Bearing (47x20) fr-tva7t12¡ 2

I
10 4300101 Main Shaft È+É 1

z:,r'
4-

17

4
1 9

It
11 3200072 Oil Pump Driving Worm ùt-l', 1

12 160007 Screw( M6-1x6) r?. i 5

13 4300120 Timing Belt(Lateral) t1=>r'^/r t-({Ë)

kri

il

ôl 18 14 4300107 Main Shaft Timing Pulley(Upper) È+Étl ì> I J-t)(L)
o 15 160005 Screw(M6-1x8) r?. i

3 16 4300121 Upper Shaft Timing Pulley L+fr94=>l)-t)
\

4

/
17 43001 18 Ball Bearing(42x20\ 7È- )v^7 u> I 2

J
17 18 43001 '16 Upper Shaft r.+Ê I

\
Ø'

e--20
I

19 000038 Pin Ë,> 1

\
s o

20 160024 Screw(M6-1x8) ù?. i 6

16 20
3

/
21 4300105 Counter Weight t\1)7ù -4 F I

g-12 20--o- 22 4300060 Synchron izer Adapter >>tE7îJt 1

12 4 23 000425 Washer 2v2+ 1

24 120013 Screw(M6-'1x15) rt?. ) 1

I T 1-
2015 14

11
13

3

10
@

I
12

/
ao/--\

Ol

I 6
l -(

/1t9

r
7 2

¿

I
20

1

3

P

\9--/

\,-.

12

24



45

6 NEEDLE BAR DRIVING MECHANISM ô+t##+Ë 6

Ref.No. Parts No. DescriPtion
Ef.ÞÞtrñ Amt. Req

1 4300'1 19 Adapter ^7t)>¡)É.,
2

2 160004 Screw(M6-1x4.8) ù?.i 4

3 43001 18 14 3001221 Ball Bearing (42x20) 7f'-)1,^7t)>l 1

2-Æ
I

14 4 4300219 Counter Weight(Right) t\->7ù t4 F (È) 1

g- 13 5 4300107 Timinq Pulley(UPPer) 91=>lJ- r./ (Êír) 1

6 4300217 Ball Bearing(42x15) fi'-)v^71)>l 1

r
2

7 4300206 Needle Bar Driving Shaft fr+t+, ->t+fr 1

o
e 8 160007 Screw(M6-l x6) lI?.) 2

I o I 4300210 Needle Bar Connecting Rod ttf#nv l: 1

10 120001 Screw(M4-0 .7x14) r?. i 2

1 11 160016 Screw( M4-0.7x4.5) lt?. i 2

13 12 4300218 Counterweight t1127ù y( F 1

12 13 009740 Screw(M6-1x10) lI?.) 2

19 14 4300118 Ball Bearing(42x20) if'- )V^7 t)> /)' I

è 6 15 4300209 Needle Bar Rocking Shaft t+fi+lE'J +û 1

18 16 4300207 Needle Bar Driving Lever i+t+r->r4ÅF6t 1

17 4300208 Driving Lever Pin fr+t+t->r¿ > 1

le --@' 16
9-8

I 18 2100137 Collar(12x20x 10mm) ñ-- 1

19 160003 Screw(M5-0.8x5) É?. i 2

27 20 4300212 Needle Bar Guide, C. Set $+++*ñ (f,E) 1

ì
8--@- 326 2

J
21 4300213 Needle Bar Guide t+i*Rt4

29
I
I

\ 22 4300214 Slide Block RÊÆTJl'- 15 5
28 23 120018 Screw(M4-0.7x 10) È?. i 2

24 2100138 Needle Bar Connecting Link fr+++t)>,
17 38--ç 38 25 2100176 Needle Bar Connecting Link Pin i+tFt)>rË.> 1

21 4

I
2

26 4300721 [4300716] Needle Bar Thread Eyelet r+t+ftË 1

27 004358 Screw(9/64-40x5.6) ú?.) 1

37 1 28 4300211 Needle Bar Bracket r+fi+lã+ 1

29 1 10035 Screw(M4-0,7x 10) É?. i 1

30 - 1 4309102 Needle Clamp(48) t+ù./ 1

/t 30 - 2 4309103 Needle Clamp(56) ÊtÉ¡
30 - 3 4309104 Needle Clamp(64) Ê+iIl

31 Needle t+ 3

32 001900 Screw( 118-44x2.4\ É?. i 4

33 0093365 Top Cover Thread Eyelet Êft IJñË I

23 34 - 1 4308052 Stitch Plate(481) Ê+rF 1

34 -2 4308053 Stitch Plate(561) û++F 1

35

34-1
34-2
34-3

34 - 3 4308054 Stitch Plate(641) Ê+fF 1

35 1 10049 Screw(M4-0.7x10) È?.) 2

36 4300029 Stitch Plate Spacer t++F1^-+'
37 000309 OilWick rÉfi 2

38 160039 Screw(M5-0.8x8) È?.i 2

39 310089 OilWick rÉt
30-1
30-2

t/
./l<P 40 0036'175 Thread Retainer Disc Supporl tJ'ËJflTfE 1

Ref. No. 4I Lo 45 See the following page.
30-3t@--32

Õ t
I

ð
s32

31

ô

36



45

44 1 0

$
7I

I
11

J

6 NEEDLE BAR DRIVING MECHANISM r+++#rË 6

Ref.No. Parts No. DescriPtion
llfþqFE Amt. Req

41 0032425 Needle Thread Retainer Disc 4.ãJÉl?m.

42 0032426 Needle Thread Retainer SPring 4'ãfå1 F¿ ì?. 1

43 001093 Screw( 118-44x2.2\ ?.i 1

2--e
I

14 44 4300215 0 Needle Bar Driving Shaft,C. Set fr++RUr->14ü68) 1

g- 13 45 4300200 Needle Bar & Bushing, C. Set t+f+' S+t+7v 2r(f;8) 1

1'
2

o
ê

1 o

1
13

12

19

è 6

18

le --d' 16
9-8

26 8--s- 2

J\29 t\
l'--e

I

15 5
28

39
'{
.S

I

37

17 38-ê 38

20 21

,;fr
4

Ì
2 1

4

23

35

34-1
34-2
34-3

I
1

32

31

e

36



7 SPREADER MECHANISM ffit)*¡tv-¿{t#lË 7

Ref.No. Parts No. DescriPtion
Ef,ÞtrtrÈ Amt. Req

1 4300241 Spreader Connecting Rod, C. Set ÈfiUnvF(f'E) 1

2 4300242 Spreader Eccentric ffit)-+þ> 1

3 '160003 Screw(M5-0.8x5) Jf?.i 3

4 3100190 Roller Bearing - -¡:lv^zt)>l 'l

5 4300243 Spreader Connecting Rod Êfi'Jnv l': 1

6 4300249 Retaining Ring TF'yJU>r' 1

7 140014 Screw(M4-0.7x8) r.?. i 1

æ--g
J--r

I 300006 Washer 2y!+ 1

'@-ts I 4300244 Adjusting Pin -ËlElÊfi É > 1

13 10 4300245 Spreader Driving Arm Êfi u +frtrE 1

o
o
o

3 --ô' 20
11 '100003 Nut TvFo

-r

.ô
av

I

21

12 000528 Washer 2v!+
19 13 160001 Screw(M4-0.7x4) È?.i 6

14 4300462 Thrust Washer 727F2 v'2 + 2
I

,) 15 4300246 Spreader Link, C. Set Êft'Jlt,-rt t)>t (ll1) 1

7
l8
6b

16 4300247 Spreader Link ffit)lv-t \t)>, 1

22 17 120001 Screw(M4-0 .7x14) É?. i 2

18 4300248 Spreader Ball Êl[ r.,lt,-¿ t¡* 1

( 19 4300252 Pin ¿> 1

20 4300251 Spreader Rocking Arm Êft U+TIF U ffE 1

1 5 17

16

18

21 120017 Screw(M5-0.8x'15) É?. i 1

22 2150075 Thrust Plate 7-7FJ V-F 1

9
-/a\\
!<\

23 2100267 Collar(10x 17xBmm) h-- 2

24 4300260 Spreader Shaft tfiu$fr 1

10 25 3100307 Spreader Holder ffi') lçtv-tsâ
12 26 110031 Screw(M4-0 .7x12) É.?. ) 2

14

à

11
Spreader Åfrt)lítv-ttl.

à

27 3509320

b

?o
o
ê a+
ø

r 14

ì¿þ- 13 13

24

'{ 13

f
3

1

6
5

3
2

4

1

-6

25



I
^--v

)

É?. i 2

Spring rì?.

62 Knock Pin(F 5x20mm) / ,yjË2
9 4300513 Lifter Shaft Lever fr-IãTÈüu,r ì- 1

¡._| --
I

I

10 120017 Screw(M5-0.8x15) r?.i
10

8 11 2100137 Collar(12x20x 1Omm) ñ--
{

a

12 160003 Screw(M5-0.8x5) JLA) 2

13 4300512 Lifter Connecting Plate ffi-ËfiËTE
1 14 140035 Screw(M5-0.8x4.8) È?.)

7 15 005049 Screw(M5-0.8x8) r?. i
4

5

3

o
€
-€

\

v
6

16 300000 Washer 2y! +,7 13 ÎF-ñt)t)ziVt\-l.- o 17 4300510 Lifter Link Lever 1

14 18 0095027 Retaining Ring 7Fv)l>ì
19 0096025 Return Spring Flrì?.
20 4300522 Spring Hanger rì?.lfl.7

11

21 4300521 Lifter Pin #-E*ìË,>
22 160007 Screw(M6-1x6) ù?.)
23 120018 Screw(M4-0.7x 10) rt?. i 2

2251

d

24 4300535 Presser Bar Guide, C. Set ffirô*Rt{ (f'E)
21

53
52 23.'

30

31

32

25 4300536 Presser Bar Guide #-t+RrA 1

26 4300214 Slide Block RAEb 1

27 4300509 Lifter Link ffi::trE UU>'ò
1 I

17

28 140034 Screw(M5-0.8x 10.5) lI?.i
29 2100444 Retaining Ring z FvJt)>2' 1

6 30 4300514 Presser Spring Regulator lF-;JElÊfi?- )
1w
16 r't

33 31 000445 Lock Nut EviTv F20

32 4300516 Presser Bar Connecting Bracket ffi-t*fÐ¡ro
81 33 120018 Screw(M4-0.7x10) lr?.)

34 34 0065372 Presser Bar Spring ffi-fÊrì?.
35 4300508 Presser Bar ffi-f*
36 3100112 Finger Guard z<>)ì)i- È

37 1 10002 Screw(M 3.5-0.5x5) r?.i
¡ 38-t 38 - 1 4307012 Presser Foot, C. Set(a8) ffir(fiE)

38 -2 4307013 Presser Foot, C. Set(56) ffi:tr(f,E)37

à 38 - 3 4307014 Presser Foot, C. Set(64) #-(f,E)
39 260006 Screw(1/8-44x9.5) lt?.i

Nut tvF
48

47

PRESSER FOOT MECHANISM

Ref.No. Parts No. DescriPtion

TFr#tË

EþtrE Ê'

B

Amt. Req

1 4300517 Lifter Lever fr-tÆ-î.vts- 1

2 170048 Screw(M5-0.8x5) lt?.) 1

3 4300531 Lifter Lever StoPPer fr-ffilVt l-11-'y/{ 1

4 110021 Screw(M5-0.8x 18) r?.)
5 000206 Nut tvF
6 120006 Screw(M6-1x12)
7 2110361 1

8 340003 1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

I
1

1

1

I36

35

----e
_e

40 000327

Ref. No. 41 to 55 See the following page



I PRESSER FOOT MECHANISM TFr#+Ë B

Ref.No. Parts No Description
Eþtrtr€' Amt. Req

41 1 1 0084 Screw(M3-0 .5x4.2) È?.i
42 110004 Screw(M3-0.6x8) É?. ) 1

43 3107303 Presser Foot SPring(Left) 4rfS-rì?. (Ë) 1

44 3107304 Presser Foot SPring(Right) 4r|fl-rì?.(ä) 1

45 '130016 Screw(M2.5-0.45x4) r+i 4

46 3107306 Pin Ë.> 1

47 4307030 Fabric Guide ñ)ì'( F'({$|lrÆ)

6_2 48 110027 Screw(M2.7-0,45x3.5) ú+)
49 5282251 Presser Ber Lifter +tra1.

1

1

11

50 4300529 Presser Ber Lifting Cam +El Þrì-g
10

I
ù 51 1 10016 Screw(M4-0.7x15) É?. i

52 000429 Washer 2v!+ 2tr\

tr

----+- t

53 000621 Conical Spring Washer llllrì?.7 't >r
54 4300502 4 Collar(9x 17x7mm) ù--

7 55 160001 a Screw(M4-0. lx4) r?. i 2
o 4

5

3

-€
É

--@
I

\

Y
6

13Sr- ø

14

a

11

2251

d
21

52
23.-

33

30

34

ò
19 ts

o

)
ø.53

1w
16 ri20

71 1 I

I
29

27

37

à

; 38-r

----g48
_.9

1

36

35

47
t/



-T
99 LOOPER DRIVING MECHANISM

Ref.No. Parts No Description

)v-t t#fË

Ef.ÞtrtrÊ Amt. Req

1 4300309 Looper Rocker Connecting Rod, C. Set t'-t\ffi't&av F'(f,E) 1

2 4300310 Looper Rocker Eccentric )V-tWttlk-+þ> 1

3 4300311 Looper Rocker Connecting Rod ,rt,-¿tÊilånv F' 1

4 '120060 Screw(M4-0 .7x25) r?.) 1

5 '160039 Screw(M5-0.8x8) rt?.i 2

6 4300323 Connecting Rod Pin trvF'C> 1

7 4300313 Looper Rocker Shaft Lever It,-r tÊíilåSÉflfE 1

8 300000 Washer 2,y2+ 1

I 100002 Nut lvF
10 2100137 Collar(12x20x 1Omm) h-- 2

11 1 60003 Screw(M5-0.8x5) É?. i 4

12 4300312 Looper Rocker Shaft )V-t\ffi:ftf;fi
13 4300314 Pin Ë> 4

11

21

14 009736 Screw(M4-0.7x6) É?.) 2

15 4300322 Looper Rocker Connecting Link )D-t\ffi'1þt122 2
7 16 4300317 Looper Shaft Joint /1,-rt$fi)14 > f-

19

L
17 110068 Screw(M4-0.7x8) É?. i 2

20

ò
1

18 4300318 Collar(9x 16x14mm) h1-1911 É?. i10 19 160001 Screw(M4-0.7x4) 4

3 20 4300319 Thrust Ring 7.-7'1-t)>r' 2
18

17 21 4300316 Looper Shaft /1,-r {$ü

22 4300341 Looper Connecting Rod, C. Set )t -t'iavl-:(fE)J

23 4300342 Looper Eccentric )V-t\-frþ2
51 24 006206 Screw(M5-0.8x8) r?. t

12 25 4300347 Looper Connecting Rod /L-¡{nyF' 1

26 4300346 Pin ¿> 1

26 16 27 140014 Screw(M4-0.7x8) rå) 1

l/

15 /1,-r {$ütF rJ 
E E (f'f)28 4300325 [4300343] Looper Lever Link, C. Set 1

I 27

d
13 )v-t\t)>t 129 4300344 Looper Lever Link

)

1

1

30 120009 Screw(M4-0 .7x12) ú?.t 2

--\- 31 4300324 [4300321] Looper Driving Lever /1,-r {Êü#E I
32 120001 Screw(M4-0 .7x14) lt?.i
33 4300351 Collar(8x 15x5.6mm) ù--
34 160030 Sqrew(M3.5-0.6x3) rt ?.)
35 000687 Pin Ë> 1

36 4300353 Looper Holder )V-t\â 1

37 120008 Screw(M4-0.7x8) È?. t
38 4309300 Looper )V-t \

g- 42 39 1 10083 Screw(M3.5-0.6x4.5) È?. i 1

40 000711 Pin Ë> I

41 4309200 Needle Guard(Front) ô+Er(Èír) 1

42 1 10002 Screw(M3-0.5x5) r?.i 1

35 1

,1 t

î

1

43

t

fl
5

1 3 4

2

é- z¿

22

23

525

v

29

31 Þ
30

36

34

43 160039 [006206] Screw(M5-0.8x8)[M5-0.8x8] 1t?. t



FEED DRrvrNG MECHANISM (1) ËrJ#tË (1) 1010

1

1
2

Ref.No. Parts No Description
Eþtrtr4 Amt. Req

1 2110556 Feed Dog Regulating Gear iår.,-ËJE]Ëfi+7 1

2 '160003 Screw(M5-0 .g'S) É?.i 1

3 4200169 Feed Dog Regulating Plate iËuãlãÊf J v-t- 1

4 4200184 Feed Dog Regulating Plate SPring iËU¡]ãlÊfi J v-t-t¡7^ 1

5 180002 Screw(M3-0.5x4) r?.) 1

6 110070 Screw(M 3-0.5x6.3) .rt?.i 1

*-ç 1

1

5

ü

7 4300495 Feed Regulator, C. Set ixu FJE]ÊFåË (f,g)
3 Feed Dog Regulating Eccentric iË'J FJãËfir+-E > 1I 4300460

I,
1ì

I 4200171 Eccentric Link :r+'tz >t)>t
10 4300457 Feed Bar Connecting Rod, C. Set Éyffiffi.n v F'(fE) 1

P,
6

11 4300459 Feed Bar Connecting Rod ifuffi'lkn v Ê 1

4 - -l:lV^Z t)> I 112 4200173 Roller Bearing

13 4300458 Feed Driving Eccentric tEt)ffi'th.-*þ> 1

14 4300496 Feed Lift Connecting Rod, C. Set(2) iåUtTnvF'(fi82) 1

15 4300497 Feed Lift Eccentric :åUl'T-*'tz > 1

16 160039 Screw(M5-0.8x8) r?.i 4

17 4300403 Feed Lift Connecting Rod iXUl.Tnv F'

18 4200145 Rod Ball nv l':'H

19 4300360 Needle Guard Connecting Rod, C. Set î,+F.f n v F'(fiE)

20 4300362 Needle Guard Connecting Rod SlË7nv ¡:'

21 4300361 Needle Guard Eccentric i+É.rT+þ>
19

16

20
21

22 4300463 Feed Lift Arm Ë',,TTfift
23 4300464 t43004081 Feed Bar Block(Rear) Shaft frÆtr:1h4ü

24 110046 Screw(M5-0.8x'15.3) lt?. i 1

25 160039 Screw(M5-0.8x8) É?. i
26 4300404 Pin ¿>

iê\ or\_ \r\ ê'
\./

27 4300490 Feed Bar Guide(Rear) iËr.,âä"1tr'(å) 2

28 120008 Screw(M4-0.7x8) É?.) 2

29 4300473 Feed Bar Guide(Front) rårJÊr',f F'("FíI) 2

\

27 30 4300476 Feed Bar Shield(Rear) rXUå'>-)vGh)

31 4300475 Feed Bar Shield(Front) ìxuâ >-)v(ffi) 1

32 4300474 Feed Bar Support ;¡r.¡6.+j;fi_ t-, 1

JÑ-zr
26

233 1 10009 Screw(M4-0.7x8) r?. i
34 12000r t '1 200091 Screw(M4-O .7 x 1 4\ lM4-0.7 x12l É?. i 2

35 180003 Screw(M5-0.8x8) É?.i36-g

41

36 006212 Screw(M5-0.8x6) ú?.i 228€-9
-rr 22 g-28

@-2e
37 4300477 Feed Bar Shield Plate )Xt)i-)vlF29
38 4300641 Feed Bar Wiper ËtJâ24t'l. I

ø

1

2{
I

É86Ëû+m39 4300465 Feed Bar Block(Front) Shaft

1

ø
,. o

I
I

I

\I 40 160001 Screw(M4-0.7x4) r?.i
40

'/!

ø

o

10
12

13

11

14

16

15

1

34

18

I
9

a>T/

1

1

32
31

30
37

I

ê

41 009736 a Screw(M4-0.7x6) lt?. i


